
CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

SL NO DESCRIPTION 

7 DAYS 28 DAYS 7 DAYS 28 DAYS

1 23/08/19 Pile – P143 M30 20 30 22.44 30.74

2 31/08/19 Pile – P142 M30 20 30 23.55 33.48

3 05/09/19 Pile – P52 M30 20 30 24.51 31.11

4 06/09/19 Pile – P16 M30 20 30 22.96 31.56

5 07/09/19 Pile - P51 M30 20 30 22.44 31.4

6 08/09/19 Pile - P147 M30 20 30 23.63 32.59

7 16/09/19 Pile - P50 M30 20 30 22.07 32.37

8 17/09/19 Pile - P146 M30 20 30 24.52 32.15
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